
 
 

 

Preliminary Engineering 
Report 

WWTP, Septic Elimination & 
Collections Improvements 

 

Turkey Creek Regional Sewer District 
 

 

March 2024 Preliminary 

 

 

 

 

 

 

 



TCRSD | WWTP & Collection Comprehensive PER 
Project Number 868-8106 

 
 

March 22, 2024  ii | P a g e  
 

 
 

Table of Contents 

Executive Summary ............................................................................................................................ 1 

Introduction: ..................................................................................................................................... 3 

A brief history of Turkey Creek Regional Sewer District ........................................................................... 3 
[...]
The TCRSD Utility has grown steadily from its inception in 1977.   The district serves properties adjacent 
to the largest natural lake in the state and It protects one of our most beautiful assets.  TCRSD has 
continued to grow and improve both its collection system and treatment process.  In 1988 and 2015 the 
TCRSD expanded the WWTP and installed new sanitary sewer collection systems around a large portion 
of Lake Wawasee.  Significant and needed collection system projects followed, as well as improvements 
to the district’s treatment plant, improved clarifier capacity, and upcoming improvements to aeration. 
The district currently has a service area of approximately 4300 acres. The area currently has about 2100 
sewer customers and is predominantly residential with a significant number of seasonal 
occupants.   However, in the post-Covid era, a significant uptick in year-round occupants has been 
witnessed.   While 2020 census numbers did not show significant growth, increased flows and clear 
population growth within the community of Lake Wawasee, and the town of Syracuse has increased the 
flows to the point that the district has requested and received an increased capacity rating from .37 to 
.50 MGD.  

As a result of this increase and flows and general population, the primary purpose and need of the 
projects included in this report is to improve treatment capacities and collection abilities and eliminate 
septic systems in the ever-growing population within the defined district.   Public requests have resulted 
in a significant need for improvements to the collection system for both new residents and new 
construction as well as replacements, and elimination of septic systems that are at end of life, and likely 
failing. These projects will contribute to significant improvements to water quality of both Lake 
Wawasee, and the downstream feed to Syracuse Lake.   Many residents have commented and 
appreciate the improved water quality over the last two decades. The District has even received public 
recognition and statements of appreciation by members of the community who were not necessarily 
initially supportive of increasing the sewer collections area, and the resulting sewer bill they receive. 
However, the benefits to the environment and the community have been undeniable and the District 



 
TCRSD |WWTP & Collection Comprehensive PER 

Project Number 868-8106 

 
 

March 22, 2024  2 | P a g e  
 

provides very capable and cost-effective protection of their environment.   Superintendent Timothy 
Woodward has been with the District from the time it began and intends to serve a long and significant 
career with the District.   Tim is proud of the District and the people he works with daily.  The projects 
addressed in this report are the next critical steps in fulfilling the mandate by the state to provide sewer 
service to the defined service territory of the political entity, known as Turkey Creek Regional Sewer 
District as created on October 18, 1977. We look forward to again working with the Indiana Finance 
Authority, State Revolving Fund program to serve our community and protect our environment. 

 

  



 
TCRSD |WWTP & Collection Comprehensive PER 

Project Number 868-8106 

 
 

March 22, 2024  3 | P a g e  
 

Introduction:  

A brief history of Turkey Creek Regional Sewer District  

The study area is in Kosciusko County, Indiana; Lake Wawasee USGS Quadrangle, Turkey Creek 

Township, Section 9; T34N, R7E, see Figure 0.1, County Location Map and Figure 0.2 District Location 

Map.  The Turkey Creek Regional Sewer District (TCRSD) was established by the Indiana Stream Pollution 

Control Board in October 18, 1977.  The service area that was defined when the District was established 

includes Lake Wawasee, Syracuse Lake, Boner Lake, and Papakeechie Lake. The District received 

requests for service for the eastern and northern portion of Syracuse Lake, see Figure 0.3, District 

Boundary and Sewer Area Map.    

This report is a comprehensive report focusing on the wastewater 
treatment plant and collection system modeling with septic elimination 
areas. The wastewater treatment plant report will focus on the following: 
flow capacity upgrades, bio-solids handling, and administration building 
improvements. The collections report will focus on the following: septic 
elimination at SD No. 5 Papakeechie & Enchanted Hills subdivisions, 
relocating Buttermilk & Sunset lift stations, and a future development 
called Southshore Development.    

The TCRSD has continued to grow and improve both its’ collection system 
and treatment processes.  In 1988 & 2015 the TCRSD expanded the 
WWTP and installed a new sanitary sewer collection system around a 
large portion of Lake Wawasee. The District currently has a service area 
of approximately 4,300 acres 
(not counting water surface). 
These areas currently have a 

total of 2,349 sewer use 
customers.  Sewer use customers are predominantly 
residential, and a significant number are seasonal.  There are 
pockets within the sewered areas without service. These areas 
were not developed enough or had newer septic systems 
installed at the time. Enchanted Hills had little development at 
the time. The existing homes were sewered. The later homes 
were granted septic systems. These homes’ systems are now 
failing. There are many lots in the development that are 
waiting for sewer to be developed now. Papakeechie SD No. 5 
was not developed until after the sewers were installed. They 
were granted septic systems back in the day. Their septic 
systems are past or at the end of their useful life.   

  

Figure 0.1 – County Location Map 

Figure 1 
 

Figure 2 
 

Figure 3 
 

Figure 4 
 

Figure 5 
 

Figure 6 
 

Figure 7 
 

Figure 8 

Figure 0.2 – District Location Map 



 
TCRSD |WWTP & Collection Comprehensive PER 

Project Number 868-8106 

 
 

March 22, 2024  4 | P a g e  
 

 

 

 

Figure 0.3 – District Boundary and Sewer Area Map.    

 

District Map 

 

Figure 0.3 – District Boundary and Sewer Area Map.    

 



 
TCRSD |WWTP & Collection Comprehensive PER 

Project Number 868-8106 

 
 

March 22, 2024  5 | P a g e  
 

Chapter 1 – Current Situations 

Wastewater Treatment Plant 

Wastewater Treatment Plant Report  

The WWTP has an average design flow of 0.37 MGD and a design peak flow of 1.5 mgd (max.day).  The 
WWTP is a Class II oxidation ditch treatment facility consisting of an influent flow meter, a rotary screen 
with bypass bar screen, raw sewage pump station, two Teacup grit removal systems, two oxidation 
ditches, four secondary clarifiers, two aerobic digesters, a septic sludge receiving tank, sand drying beds, 
ultra-violet light disinfection, post aeration and an effluent flow meter, See Figure 1.1, Aerial Photograph 

of Wastewater Treatment Plant,  for plant layout.  The wastewater plant discharges treated effluent into 
the Cromwell Ditch.  The current WWTP flows and loadings are presented in Chapter 3 of this report 
long with the projected flows and loadings. 

 

 

 Figure 1.1 - Aerial Photograph of Wastewater Treatment Plant 

 

 

Figure 1 
Aerial Photograph of Wastewater Treatment Plant 

 



 
TCRSD |WWTP & Collection Comprehensive PER 

Project Number 868-8106 

 
 

March 22, 2024  6 | P a g e  
 

The current review of the plant includes the following: flow capacity upgrades, bio-solids handling, and 
administration building improvements. The plant is near the design capacity of 0.37 mgd. The district 
currently has a construction permit for increasing the plant design capacity from 0.37 mgd to 0.50 mgd. 
The district sludge handling consists of land applying either in liquid or dry form. This report will look at 
alternative ways for sludge handling if regulations change. The district has expanded its employee base 
and is expected to continue expanding employees per the Asset Management Plan, Appendix X. This 
report will review the existing administration building for more office spaces.  

Wastewater Capacity Issues 

The District has received a Waste Load Allocation from IDEM for a revised discharge of 0.50 mgd.  
Subsequently, the District has received a construction permit for additional aeration in the oxidation 
ditches that would allow the increase in design capacity from 0.37 mgd to 0.50 mgd with a peak hourly 
design flow of 1.5 mgd.  The capacity of each unit process is presented in the following table. 

 

Table 1 
Rated Capacity 

 

Process Description Rated Capacity Comments 

Headworks 
(1) ¼” Rotary Screen & Parshall Flume with 
Bypass Manual Screen 

2.3 mgd   

Raw Pump Station 
(6) Submersible Pumps 

2.3 mgd with 5 
submersible pumps 
operating. 

Each pump has a VFD 

Grit Removal 
Two Tea Cup grit removal systems in parallel 

1.8 mgd with one tea 
cup operating, 2.3 mgd 
operating in parallel 

System has a manual 
bypass valve 

Oxidation Ditches 
Two ditches operating in parallel with (4) 15 
hp rotor aerators (2 per ditch) 

Vol: 0.167 MG each 
ditch 
  

Additional aeration is 
needed to meet the 
new design capacity of 
0.50 mgd 

Final Clarifiers 
(2) 25-ft. dia. Circular clarifiers & (2) 35-ft. dia. 
Circular clarifiers 

SOR 516 gpd/sf @ peak 
hourly flow of 1.5 mgd 

  

RAS Pumps 
(4) submersible pumps 

175 gpm/pump Each pump is VFD 
driven and 
interchangeable 

Disinfection 
Ultraviolet Disinfection 

1.5 mgd   

Cascade post aeration 1.5 (+) mgd   

Sludge Thickeners 40,600 gal total volume Has ability to decant 



 
TCRSD |WWTP & Collection Comprehensive PER 

Project Number 868-8106 

 
 

March 22, 2024  7 | P a g e  
 

(1) Gravity sludge thickening tank 

Digesters 
(2) Aerobic digesters 

94,325 gal total volume Has ability to decant 

Sludge Holding Tank 35 day avg. retention   

Sludge Drying Beds (5) basins, 20’x48’/ea.   

Sludge Disposal 
Land application 

(5) active sites available District owns their own 
equipment 

  

Additional aeration in the oxidation ditches is necessary to increase the design capacity of the WWTP to 
0.50 mgd.  All other unit processes are capable of processing the increased flow and loading.   

Biosolid Handling 

The two aerobic digesters and sludge storage are sufficient for the current design flow of 0.37 mgd.  
Operational changes maybe needed for the future design flow of 0.50 mgd.  These changes entail the 
following: 

• Raise the weirs in the two digester tanks to increase volume.   

• The septage Holding Tank is divided into two tanks.  The western tank has five valves with an 
overflow for decanting the sludge.  This tank can be used as a gravity thickener tank and the 
sludge periodically decanted to achieve approximately 2% solids prior to digestion.  The eastern 
tank can remain for sludge storage.   

Aerobic digestion, sludge holding and drying beds will be near capacity at the increased design flow of 
0.50 mgd.  Consideration should be given to increasing the capacity of these unit processes as the 
WWTP approaches the revised design capacity of 0.50 mgd.  Alternatives to consider are: 

• A third Aerobic Digester located north of the existing digesters 

• Additional sludge drying beds 

• The use of Geotube Bags for Sludge Dewatering 
 

Administration Building 

The existing Turkey Creek Regional Sewer District administration building is a Brick and block structure 
constructed at the time of the original plant in the 1980’s. 

The structure itself is in a good state of repair and remains generally serviceable and requires no 
significant modifications or improvements.  The building has a small front office for administration and 
public interaction containing workspace for two office personnel.  The facility has a small meeting room 
to the north where the monthly district public meetings are held and is generally adequate for the needs 
of the district.  The structure has a large centrally located garage space with two large overhead doors, 
providing the ability to bring trucks and smaller equipment inside out of the weather.  These bays also 
serve as a receiving area for parts and deliveries of larger size.  The laboratory and superintendent’s 
office is at the south end of the building.  Within the last five years the district has re-roofed and 



 
TCRSD |WWTP & Collection Comprehensive PER 

Project Number 868-8106 

 
 

March 22, 2024  8 | P a g e  
 

improved the structure by adding additional office space to the rear (east) of the building to provide 
workspace and storage for the employees leading the collection system service, as well as plant 
maintenance and repair.  The district has also constructed a second insulated metal building to the north 
and east of the administration building to provide sheltered equipment storage, future workspace and 
repair facilities, and cold storage for long-term record maintenance.  The laboratory is considered to be 
adequate to meet their testing requirements with no significant needs or equipment purchases.  The 
only identified needs or upgrades to the administration building would be fully revamping overhead 
lighting with high-efficiency LEDs to provide both energy savings and a better, brighter workspace.  
Replacement of existing office, equipment, and furniture which is dilapidated, along with the mismatch 
existing equipment would create a more ergonomic and efficient environment.  The district has been 
very frugal with the repair and replacement monies and as a result, some furniture and office 
equipment replacements are warranted. 

 

Green Alternatives  

The Turkey Creek Regional Sewer District is continually working to improve and safeguard their 
workplace and environment through the implementation of improved efficiencies and green projects. 

In the areas of energy efficiency, the district is reviewing the viability of solar generation, as well as the 
implementation of electric vehicles for callout and system inspections.  These energy efficiency projects 
are beneficial to both the TCRSD Water and Wastewater Utilities since they are consolidated to a single 
Admin / Supt / Lab Building with shared efficiencies.  Preliminary work related to solar photovoltaic 
panels estimates cost to be approximately $300,000 with an 8 - 9 year payback.  The solar array would 
require approximately 2 acres and will be a considerable component of future planning. 

In addition to solar generation, the implementation of an electric vehicle for routine system callouts and 
inspections is being considered.  Best case conditions for implementation of an electric vehicle are 
present with known distances and daily usage that would be within the functional range of current 
electric vehicles. Significant challenges are a limited amount of electric truck and utility vehicles which 
comes at a high cost and a relatively unknown service life and long term maintenance cost. The district 
intends to watch improvements in the electric vehicle arena and will they be considered a component of 
future planning. 

  



 
TCRSD |WWTP & Collection Comprehensive PER 

Project Number 868-8106 

 
 

March 22, 2024  9 | P a g e  
 

Collection  System 

The District has several areas within their system that need to be reviewed for upgrades or replacement 

due to increased demand for service requests. There are some subdivisions that were not sewered in 

the past. The properties either had septic systems in good order or were not developed. These areas are 

the remaining portions of Enchanted Hills and Papakeechie No 5. To sewer Enchanted Hills, TCRSD needs 

to review its A1A force main. This force main was constructed in the late 1960’s. It is an asbestos cement 

(AC) pipe and is nearing its expected lifespan. TCRSD has two lift stations Buttermilk & Sunset that are 

also nearing their useful lifespan. The current locations of these stations present concern during power 

outages or pump failures. They are both close to water sources that could affect Lake Wawasee. Figure 

1.4 shows the project site within the District’s boundaries.  